
 i 

Medical College and Hospital Project of Sri Lakshmiammal Education Trust at Agram, Pondicherry 

Environmental Impact Assessment 
and Management 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Changi Constructions & Consultants 

Environmental Management Division 

Zenith T&S Mill, Husaini Lakda Bazar (Opp Alexandra Cinema) 

Bellasis Rd; Mumbai 400 008 

Phone: (022)3071527, Fax 8501206, changi_cc@yahoo.com 



 i 

Senior professionals associated with this report 
 
 
 
 
 
 
 
Group leader 
 
Prof S. Basu, BChE, PhD 
Professor Emeritus 
Formerly professor at IIT Mumbai 1968-96 
Professor Emeritus (AICTE) at Jadavpur University 1997-2002 
 
 
 
 
 
 
 
Team leaders 
[...]
brahmini kite (Haliaster indus). There is a rich variety of small birds of open plains such as pale 

marsh harrier (Circus macrourus), pied koel (Eudynamus scolopacea), common myna 

(Acridotheres tristis), black drongo (Dicrurus adsimilis), spotted dove (Streptopelia chinensis), 

red-vented bulbul (Pycnonotus cafer), palm swift (Cypsiurus parvus) associated with palmyra 

palm, and skylark (Alauda gulgula).  The water level and the availability of exposed ground in 

the middle of the water seems to be a major influencing factor for the spatial and temporal 

occurrence of several species of birds. High water levels (41.9 m), favour geese and ducks, and 

to some extent rails and gullinules. Lower water levels favor birds such as gulls, terns and 

skimmers, herons and egrets, grebes and storks. 
 

 

 

 



  5. Flora and fauna 

   67 

 

Table 8: Bird counts of Oussudu 

 



  5. Flora and fauna 

   68 

 
 

 



  5. Flora and fauna 

   69 

 
 



  6. Air environment 

   70 

66                                                                                                                                        
AAIIRR  EENNVVIIRROONNMMEENNTT  

6.1 AMBIENT AIR QUALITY MONITORING 

 

Ambient air quality was assessed by setting up a network of 5 air quality monitoring stations. 

These were at the project site, and at distances 1 Km from the project site in four directions – 

north, south, east, and west (Table 9. 

 

High volume air samplers were set up as per standard norms and three consecutive 8 hr samples 

were taken in each assessment. A total of 11 assessments comprising of 264 hours of high 

volume air sampling were made (Table 9). 

 

The area being dominated by Oussudu lake, the air quality is by-and- large very good. All the 

samples had air pollutants well within the limits set for industrial and residential areas by the 

Central Pollution Control Board (CPCB; Table 10). As a hospital is being put up at the project 

site, the site comes under ‘sensitive’ category. For this category of location, the SOx and NOx   

values are well within the limits of 30 µg/m3. The SPM is also within the limits of 100 µ/m3 but 

is close to, or just about exceeding, this limit (Table 9). Hence utmost care will be needed to 

keep the project site dust free and with lots of trees to prevent the SPM from exceeding its limit. 



  6. Air environment 

   71 

 

 Table 9:Ambient air quality at and around the proposed site (Average of 3 consecutive 8 hr samples) 

Station  SPM SOx NOx 

Project Site Assessment I  99.9 10.8  9.9 

 Assessment II 100.5   8.3 12.6 

 Assessment III   96.4   9.7 10.3 

     

One Km north Assessment I 123 16.5   8.8 

 Assessment II 127 21.2 13.8 

     

One Km south Assessment I 106.5   9.6 10.5 

 Assessment I 117.2   9.2 12.3 

     

One Km east Assessment I 133  19.6  15.8 

 Assessment II   85  20.3  13.7 

     

One Km west Assessment I 129  11.8    9.4 

 Assessment II 115   13.6  11.3 

 

  

 Table 10: Maximum permissible levels of air pollutants  

 as per CPCB norms  

Permissible limits, µg/m3
 Type of location 

SOx NOx SPM 

Industrial 120 120 500 

Residential 80 80 200 

Sensitive 30 30 100 



  7. The Environmental Management Plan 

   72 

77                                                                                                                                        
TTHHEE  EENNVVIIRROONNMMEENNTTAALL  MMAANNAAGGEEMMEENNTT  PPLLAANN  

7.1 WATER REQUIREMENT 

 

As the proposed project includes a medical college which will admit about 150 students per year, 

its resource requirements would grow rapidly during the first five years as new classes and staff 

would be added till a relatively steady state would reach after about 5 years. 

 

The permission now available to the Trust is to draw 76.5 m3 of water per day. After about 5 

years the water requirements per day would be as follows; these have been computed on the 

basis of the guidelines of the Government of India (Manual on Water Supply and Treatment, 

Ministry of Urban Development, Government of India):  

 

1. Hospital @ 450 litres/day per bed, 300 beds : 135 m3 

2. College (assuming only day population, no hostels or quarters)  

750 students @ 45 litres/day : 33.75 m3   

150 staff @ 45 litres/day : 6.75 m3 

 



  7. The Environmental Management Plan 

   73 

3.  Residential staff (assuming that 150 persons may be residing in the campus by the fifth 

year, inclusive of nursing, watch-and-ward, night duty doctors)  

 150 staff @ 135 litres/day : 20.25 m3 

 Total      :195.75 m3, per day 
 

  

 

Thus it is realistic to plan for a water availability of 200 m3/day, and a wastewater treatment 

plant of 0.8 times this flow (as per GOI norms) i.e., 160 m3. 

 

7.2 NEED FOR AUGMENTING AND ENHANCING WATER USE 

 

As the water requirement, when the institution reaches its peak capacity, is of the order of 200 

m3 per day as against the initial provision of only 76.5 m3, the institution would need auxiliary 

water supply in the years to come.  

 

In addition, the institution would need to harvest all the rainwater that falls on its 26 acre campus 

besides reusing its water to the maximum.  

 

But there are limits to both getting an auxiliary supply and on harvesting/reuse. Hence the 

institution would need to take great care in its water management programme. 

 

7.3 REUSE STRATEGY 

 

7.3.1 Use of sprinkler and drip irrigation systems and provision for ground water 

recharge 

 

 As nearly 160 m3 of treated water would be generated each day, only a fraction of it can be 

realistically used for gardening. Indeed, by use of wastage-saving sprinklers and drip irrigation 



  7. The Environmental Management Plan 

   74 

devices the institution is required to reduce wastage of treated water for gardening purpose. 

Further, the terrain needs to be prepared so that the water used for gardening also contributes to 

groundwater recharge. 

 

7.3.2 Separate overhead tanks and disposal lines for the use of treated water 

 

The remaining treated water should be fully utilized in toilet flushing. To achieve this, separate 

overhead tanks and connections need to be installed so that only the water coming out of the 

treatment plant is used for this purpose.  

 

7.4 RAINWATER HARVESTING 

 

7.4.1 Rooftop harvesting 

 

The entire rooftop area should be so designed so that it maximizes rainwater harvesting and 

directs the harvest to filters and then to collection sumps.  Arrangements should also be in place 

to either pump the harvested water to the tanks made for the storage/distribution of reuse water, 

or for turbidity removal plus disinfection   so that it can be used for drinking and cleaning. 

 

7.4.2 Collection of surface run off  

 

The terrain of the entire campus should be prepared so that the run off is channelized to suitable 

located ponds and lined tanks. This water may also be coagulated – filtered and disinfected for 

use as freshwater. 

 

If these measures are taken carefully and implemented properly, it may be possible for the 

institution to run with even less than the presently permitted groundwater withdrawal. This is 

indicated by the following calculation. 



  7. The Environmental Management Plan 

   75 

1. Rainwater that can be realistically utilizable with rooftop collection 

 

Total built area (6 acre) : 24281 m2 

Average annual rainfall : 2.1 m 

Utilizable harvested water (20% of the rooftop catch) : 10200 m3 /year or ~46.5 m3/day 

2. Rainwater that can be realistically utilizable with surface collection 

 

Total catchments (20 acres) : 80940 m3 

Average annual rainfall : 2.1 m 

Utilizable harvested water (10% of the surface catch)  : 16997 m3 /year or ~26.5 m3/day 

 

Thus, at least 73 m3/day of water can be obtained by meticulous rainwater harvesting. Further, by 

proper catchment management, much of the un-harvested rainfall can be directed for 

groundwater recharge. 

 

7.4.3 Treatment 

 

Therefore installation should be made to treat harvested rainwater with the following, for 

eventual use in drinking, cooking, cleaning, etc: 

a) coagulation 

b) filtration 

c) disinfection 

 

7.5 WASTEWATER TREATMENT SYSTEM 

 

The quantity of wastewater estimated to be generated from the proposed hospital-cum-college is 

160 m3/day (Section 7.1). The wastewater is expected to have the following characteristics: 

 

BOD : 200-300 mg/l 



  7. The Environmental Management Plan 

   76 

COD : 300-750 mg/l 

SS : 100-350 mg/l 

The wastewater is to be treated to such levels so as to make it fit for use for gardening and for 

flushing toilets. It should be brought to a COD of 30 mg/l or lesser. The treatment plant should 

accordingly consist of the following steps (Figure 37): 

 

7.5.1 Screen 

 

The screens should be capable of removing floating debris and other coarse material typically 

found in sewage. This would prevent clogging of pipes and damage to downstream equipment 

such as pumps.  

 

7.5.2 Equalization tank 

 

An equalization tank should be provided to ensure near-constant flow-rate in order to overcome 

the operational problems that are caused by flow-rate variations. 

 

7.5.3 Primary sedimentation unit 

 

A typical circular primary sedimentation tank may be employed for the removal of the readily 

settable solids from the sewage. 

 

7.5.4 Biological treatment unit 

 

The biodegradation of the organic matter content may be carried out by using either the activated 

sludge process or a rotating biological contactor, depending on the space and power 

considerations. 



  7. The Environmental Management Plan 

   77 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 37: Layout of the proposed waste-water treatment system 

 

 

 

Chlorination 

Screening 
Equalization 

tank 

Biological 
treatment unit 

Primary 
sedimentation 

Secondary 
clarifier 

Rapid sand 
filter 

Activated 
carbon filter 

Sludge drying beds 

Sludge Sludge 



  7. The Environmental Management Plan 

   78 

7.5.5 Secondary clarifier 

 

A lamella clarifier may be used to settle the biomass contained in the effluent from the biological 

treatment unit. The sludge from this unit should be sent to the sludge drying beds. The dried 

sludge may be composted and used as manure in the gardens. 

 

7.5.6 Rapid sand filter 

 

The remaining suspended solids in the wastewater have to be removed by passing the wastewater 

through the rapid sand filter. 

 

7.5.7 Activated carbon filter 

 

This unit is essential for removing the colour and odour from the wastewater, along with removal 

of the remaining biodegradable and non-biodegradable organics and heavy metals that may be 

present. 

 

7.5.8 Chlorination 

 

The treated wastewater should be disinfected by chlorination.  

 

7.5.9 Control of total dissolved solids and hardness in recycled water 

 

As it is proposed to reuse the treated water, build-up of total dissolved solids (TDS) and hardness 

may occur with each reuse cycle.  The institution should, therefore, periodically monitor the TDS 

and hardness of the water being reused and keep it within limits by augmenting it with softened 

and de- ionised water as and when necessary. 



  7. The Environmental Management Plan 

   79 

7.6 AIR POLLUTION CONTROL 

7.6.1 From the incinerator 

 

There will be two sources of air pollution during the operation of the incinerator. One would be 

the emission of SOx, COx and NOx due to the use of diesel at the rate of 8 to 10 litres per hour of 

operation; the other would be the combustion products of the hazardous medical wastes. The 

incinerator should be equipped with appropriate air pollution cont rol devices (scrubbers, 

adsorbers, catalytic converters etc.) to handle dioxins, furans, and such other highly toxic micro 

constituents of incinerator exhaust. The treated gaseous emissions should be discharged from 

stacks at least 30 m high.  

 

7.6.2 From the generator 

 

The Trust proposes to use a 120 HP diesel-based generator; another generator of identical 

capacity is proposed to be kept as a permanent standby. 

 

The generator is rated to consume 16-18 litre of diesel per hour. This is equivalent to diesel 

consumption by 3-4 buses per hour. Considering that the location is a ‘sensitive area’ (as detailed 

in Chapter 6) and the SOx and NOx levels must be kept below 30 µg/m 3, the Trust should install 

a scrubber and a catalytic converter before directing the exhaust through a 30 m tall stack to 

ensure that SOx and NOx levels at the point of exit of the generator exhaust are well below 30 

µg/m3. The COx levels should also be accordingly controlled.  

 

7.7 BIO-MEDICAL (HAZARDOUS) WASTES 

 

There are two categories of solid waste which would be generated at the hospital – the typical 

solid wastes generated in an institution and the hazardous bio-medical wastes. 

 



  7. The Environmental Management Plan 

   80 

The bio-medical wastes will be collected, segregated and disposed as per the specifications of 

Bio-medical Waste (management and handling) Rules, 1998. 

 

The medical wastes will be burnt in the hospital incinerator. The diesel- fired incinerator has a 

capacity of 100 kg. A schematic diagram of the incinerator is presented in Figure 38. The 

incinerator bottoms (ash and un-burnt wastes), which are hazardous, are to be collected and 

stored onsite till they can be transferred to the government hazardous waste disposal site which is 

due to come up.  

 
Figure 38: Schematic of the incinerator 

 



  7. The Environmental Management Plan 

   81 

7.8 MANAGEMENT OF TYPICAL SOLID WASTES 

 

The total amount of typical solid wastes (~0.3 kg per person per day, consisting of paper, food, 

kitchen wastes, clothing etc) generated in the proposed institution would be ~225 kg/day. The 

waste would have to be segregated into compostible and non-compostible fractions. The 

compostibles may include kitchen wastes, food wastes, paper, and vegetation. These will be 

composted on site. The composted waste should be used as fertilizer in the gardens. The non-

compostible fraction, such as plastics, paper, metal parts, batteries, etc. would have to be 

collected and stored onsite till they can be transferred to the government hazardous waste 

disposal site which is due to come up.  

 

7.9 NOISE MANAGEMENT 

 

As detailed in Chapter 5, Ousteri lake continues to attract a large number of migratory birds of 

diverse species and the lake is due to be identified as a Heritage Site by the International Union 

for Conservation of Nature (IUCN). Hence it is imperative that during construction phase noise 

pollution is avoided by a) Doing the crushing and grinding operations well away from Ousteri, 

b)using only low-decibel machinery on site, and c) adapting other measures to absorb noise. 

 

It is also recommended that multi-species trees are developed in the campus, (and not just 

Accacia, Casuarina or Eucalyptus) which will control particulates, attenuate noise to some 

extent, balance the micrometeorology of the area, and provide habitat for the avifauna. 


